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Applicant information

i R

Name of samples

JHT LITHIUM BATTERY CR2032 3,0V 220mAh

PR AR B4 & it JHT CR2032 3,0V 220mAh
Type/ Model
CR2032 3,0V 220mAh
R R
Lithium metal content 0.064g
PR E
Trade mark
b JHT
Commission by LongTrump International Co.,Ltd.
ZAE A W F s JB A A R 22
Commissioner address Room 804, No.19 Building,No.1515 Gumei Road, Shanghai, China
TG R L T R 1515 5, KEUKE 804 =
Manufacturer Pro-Tek (Shenzhen) Co.,Ltd
il R RRH. GRYD AR

Manufacturer address

B1 building, Zone B, Songbai Industrial Park. Minghuan East Road, Shangcun
Community Gongming office, Guangming New District, Shenzhen

1| 385 T b b

R RN BHT IX A BR Ip b EA A1 IR R AR 1 Tk fd B X B1 5 5
Factory Pro-Tek (Shenzhen) Co.,Ltd

TSR, R RbRH GARYID BIRAF

Factory address

B1 building, Zone B, Songbai Industrial Park. Minghuan East Road, Shangcun
Community Gongming office, Guangming New District, Shenzhen

e ST L ; » g o
YT HIHE X A A0 e b RTAEBS I3 AR 11 Tkl B IX BY 5 5

Appearance Silver

FE AP B R

Sample status Good

FERAS e

Package of goods

FEM SN2 o

Quantity of sample 40pcs

FE R HCR

Sample identification
cl1#~c40#

LA ]

Reference standard

Z2% biife

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.
A B COC T /& B B2 403 i 2t 5l 56 R AR i F A ) ST/SG/AC.10/11/Rev.6
section 38.3.

Receiving date

HAEH

2017.07.04

Completing date
IA5E K H 39

2017.07.17
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Test Conclusion

M Ss 18
No. | Name of test Testing standard Test result Conclusion Remarks
FPg | WRI H 4Rk I v Mk 45 R AT 25 e #HE
1 Altitude simulation See Appendix 1 Passed /
e BE AL DB 1 Hik
2 Thermal test See Appendix 2 Passed /
THE AR DLp & 2 Bk
3 Vibration See Appendix 3 Passed /
&) K2 3 Bk
i Shock gN Manual of Tests and | See Appendix 4 Passed /
y riteria AR 4 Ak
B STISGIAC.10/11/Rev.6 | " & A4
Ext | Short-circuit B OTEa See A dix 5 P d
- 9:%3;23&5 ort-circui B [ (6 Tl B rIel;zﬁ%p%en [ :%se y
At i LX%ﬁQ%%M‘T/ﬁ < N
T
Impact ST/SG/AC. 10/11/ / y N/A
fil il Rev. 6 section 38. 3. AiEH
6
Crush See Appendix 6 Passed /
E719AS K2 6 Bk
- Overcharge / / N/A
A ANTE
8 Forced discharge See Appendix 7 Passed /
iGN I 7 G

Conclusion/4it:

The JHT LITHIUM BATTERY CR2032 3,0V 220mAh submitted by LongTrump International Co.,Ltd.
have passed the test items of UNITED NATIONS “Recommendations on the Transoort of Dangerous
Goods, Manual of Test and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

E 5% i, ] B B4 IR 2 = 3640 4 4 8 FE B JHT CR2032 3, 0V 220mAh 5 5
WP RIGFASAETFM Y ST/SG/AC. 10/11/Rev. 6 section 38.3 [HE K,

R -

A x

% SRS

= X

Seal/frl & H %
Date of issue/H #: Jul.24,2017

WARM PROMPT: This test report can be used worldwide ( including apply for the certification for safe
transport of SRI DGI of the second research institute of CAAC).
EERR: SRS ekl CaLE s b [ B R5E — ASEAE B i 4

FREIEEWMEETLEER) .

Approver; Liang Hongcheng

et Qgﬁgz&%

Checker: Hu Pingfei

W Ll /Pﬂ@gfe«"

Tester: Huang Yining

sik:  Muong finirg
<J
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Photos of samples and markings
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Appendix 1
b 1
Test ltems Altitude simulation
5T H Ty JEE AT
11 Test procedure
; g
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5C).
A Lt SR AR PR B B (20£56°C) T, fEAFAE/ D T45 T 11, 6kPa [1E )1 F 22D 6 /b,
1.2 Sample status
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl#% CLO87EAR I HIRTS .
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CLI#E C208#7E5E IR
13 Be‘sult
WG R
Before X1 After I PR Residual
Sample No. Mass Voltage Mass Voltage JREH ocv Test result
S Elé» = s e ) \ L 2 1 1 el K NRTY
(ESE TR PE R FT i H s PE RS T i HL ®) I'J//%OEEE M 25 3
(8) ) (&) () %)
C1# 217,361 3,269 2,7330 3,269 0,004 100,00 (0]
C2# 2,7236 3,246 2,7234 3,246 0,007 100,00 (0]
C3# 2,7037 3,278 2,7038 3,279 0,000 100,03 (0]
Ca# 2,7338 31251 2,7339 3,252 0,000 100,03 (0]
C5# 2,6629 3,265 2,6629 3,264 0,000 99,97 (0]
Co# 2,7466 3,258 2,7468 3,259 0,000 100,03 (0]
Cr# 27574 3,245 2,7570 3,245 0,004 100,00 (0]
(0237 2,7494 3,241 2,7495 3,243 0,000 100,06 (0]
Co# 2,7100 3,260 2,7102 3,260 0,000 100,00 (0]
C10# 2,7018 3,268 2,7018 3,269 0,000 100,03 (0]
C11# 2,8028 / 2,8030 / 0,000 / o
C12# 2,7715 / 2,7716 / 0,000 / (0]
C13# 2,7736 / 2,7735 / 0,004 / (0]
C14# 2,7785 / 2,7786 / 0,000 / (0]
C15# 2,7956 / 2,7958 / 0,000 / o
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C16# 2,7966 / 2,7967 / 0,000 / o
C17# 2,8020 / 2,8023 / 0,000 / o
C18# 2,7823 / 2,7825 / 0,000 / o)
C19# 2,7898 / 2,7901 / 0,000 / o)
C20# 2,7822 / 2,7824 / 0,000 / o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

VE: L- ihes V- #FG D A R- OB F - iRk 0- it EHER. AL ERER. KiK.
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Appendix 2
fiisE 2
Test Items Thermal test
MR H Ui 5% 10
11 Test procedure
’ i
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes is 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C).
K S AR T2 2CHRISRAE RIEAEAD T 6 AN, ARG, FEIRE 4022 CHMF T
WAFA DT 6 AN/, P AR EE ] (0 18] B Bz K 4 30min, B #4E AP IREF 10 4k, K5,
W SLAE IR BRIR B 20 5° C It FIBCE 24 /NS
12 Sample status
; RS
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
CI#2 C1OBERBHIARAS o
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CLI#% C20#/E 58 2 RS .
13 Be‘sult
WAL R
Before il iif After Jt 5 Nl = ey
Sample No. e Voltage Y Voltage BRIk ocVv Test result
SR TR \ = : N - 3 T . MIR%:Y
FF St G5 P JHi% L PN R VAR <A ENE ) I'JﬁiEEE MR Z5 R
(8) W) (8) ) )
C1# 2,7330 3,269 20813 3,307 0,062 101,16 (0]
C2# 2,7234 3,246 2,7209 3,297 0,092 101,57 (0]
C3# 2,7038 3,279 2,7013 3,313 0,092 101,04 (0]
Ca# 2,7339 3,252 247313 3,300 0,095 101,48 (0]
C5# 2,6629 3,264 2,6607 3,334 0,083 102,14 (0]
Co# 2,7468 3,259 2,7441 3,297 0,098 101,17 (0]
C7# PATSTAS 3,245 2,7536 3,295 0,123 101,54 (0]
C8# 2,7495 3,243 2,7466 3,293 0,105 101,54 (0]
Co# 257102 3,260 2,7074 3,303 0,103 101,32 (0]
C10# 2,7018 3,269 2,6994 3,305 0,089 101,10 (0]
C11# 2,8030 / 2,7991 / 0,139 / (0]
C12# 2,7716 / 2,7683 / 0,119 / (0]
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C13# 2,7735 / 2,7702 / 0,119 / (0]
C14# 2,7786 / 2,7744 / 0,151 / o
C15# 2,7958 / 277925 / 0,118 / o
C16# 2,7967 / 2,7920 / 0,168 / o)
C17# 2,8023 / 2,7989 / 0,121 / o
C18# 27825 / 2,7796 / 0,104 / o
C19# 2,7901 / 2,7859 / 0;164 / (0]
C20# 2,7824 / 2,7784 i 0,144 / (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

. L- it V- HG D A R-OBR; F - K 0- it . JGHE. AL ERiER. il




Report No.: BTK20170704U01

Page 9 of 17 pages

Appendix 3
fik 3
Test Items | Vibration
I H I3
11 Test procedure
’ WAL B
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
W HUTS A FE A [ M e R IR B B B i b, AR TFIRIRS) . RBNLLIEZ B, LA THz 3
b4 200Hz, SRJ5 fRk> B2 THz g —MEFE, —AMEIRREE 15 20 B Bl A4~
HTHL I A = AN B AR TE BT ) _EAE3E 12 K, 3 AN
12 Sample status
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
CI#ZE C1O8EARTB AR .
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CL1#% C208/E 58 2R AR .
R
13 ‘ e‘sult
WAL R
Before & A1 After Wik J5 D = LN
Sample No. Mass Voltage Mass Voltage TRk ocv Test result
% é‘ it N =N S, ) =1 S, ES Y MK
(EAE TR P R TT i HL s PR R R T it i s ) I'J/%OEEH: WA 25 5
(o) () (8) (V) %)
C1# 2,783 3,307 2,7320 3,307 0,000 100,00 o
C2# 2,7209 3,297 AN 3,299 0,000 100,06 (0]
C3# 2,7013 SHOUS 2,7016 3,314 0,000 100,03 o
Ca# 2,7313 3,300 2,7302 3,302 0,040 100,06 o
C5# 2,6607 3,334 2,6610 3,334 0,000 100,00 (0]
Co# 2,7441 3,297 2,7449 3,299 0,000 100,06 (0]
C7# 2,7536 3,295 2,7546 3,297 0,000 100,06 o
cs# 2,7466 3,293 2,7470 3,295 0,000 100,06 (0]
Co# 2,7074 3303 2,7070 3,303 0,015 100,00 (0]
C10# 2,6994 3,305 2,6987 3,306 0,026 100,03 (0]
C11# 2,7991 / 2,7998 / 0,000 / (0]
C12# 2,7683 / 2,7690 / 0,000 / (0]
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C13# 2,7702 / 2[5 A} / 0,000 / o
C14# 2,7744 / PAATdsY % / 0,000 / o
C15# 2,7925 ‘ 2,7936 / 0,000 / o
C16# 2,7920 ' 27932 / 0,000 / 0
C17# 2,7989 / 2,7996 J 0,000 / o
C18# 2,7796 / 2,7803 / 0,000 / o
C19# 2,7859 / 2,7864 / 0,000 / o
C20# 2,7784 / 2,7796 / 0,000 / o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

. L- it V- HG D A R-OBRR; F - K 0- it JGHE AL ERiER. il




Report No.: BTK20170704U01

Page 11 of 17 pages

Appendix 4
fi& 4
Test Iltems | Shock
T H i
11 Test procedure
’ AP B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50gn
and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
A W] PP R EEL b P R ) S 4 ST AR R b, SRS A F T IR T A S T
FEAN LN E 52 150gn (1) 55 K I3d BEFN KRR I (8] 4 6 2 A0 1 IE 5Lk phihi o S34h, KHLES
P REZE3Z 50gn I ide B A0k o RR LIS TR) 11 2280 (1) 2 iRty o A PRI 0 B P v B AE = A
HE ELI A IE ) % K2 3 kbl Sm FF &R 3 by, 3618 IRk,
1.2 Sample status
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl1#Z CIO#ERHUIRS
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
CLI#% C2087E 58 SR
13 Be‘sult
WAL R
e Before WX AT After MK f5 Aa R A g
T MEES Voltage Rhacs Voltage | mfmk ?\CV AT
\ T é = % = < 12 e K Alg| = R
G TRE) RE S T FT i HL s R R B TF- i HA s ) T\'J/?O%H: Ik
(g) W) (e) (v) %
C1# 2,7320 3,307 2,7314 3,307 0,022 100,00 o
C2# 257 210 3,299 237243 3,299 0,015 100,00 o
C3# 2,7016 3,314 2,7017 3,314 0,000 100,00 0]
Ca# 2,7302 3,302 2,7307 3,302 0,000 100,00 0]
C5# 2,6610 3,334 2,6614 3,334 0,000 100,00 o
Co# 2,7449 3,299 2,7453 8,299 0,000 100,00 o
C7# 2,7546 3,297 2,7547 33291 0,000 100,00 0]
C8# 2,7470 3,295 2,7476 3,296 0,000 100,00 0]
Co# 2,7070 3,303 2,7073 3,303 0,000 100,00 o
C10# 2,6987 3,306 2,6994 3,306 0,000 100,00 o
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C11# 2,7998 / 2,7996 / 0,007 / o
C12# 2,7690 / 2,7687 / 0,011 / o
C13# Yoy (g / 2 TAS / 0,007 / (o)
C14# 2 F D2 / 2,7747 / 0,018 / (o)
C15# 2,7936 / 2,7940 i 0,000 / o
C16# 21932 / 2,7932 / 0,000 / (0)
C17# 2,7996 / 2,8001 / 0,000 / o
C18# 2,7803 / 2,7801 / 0,007 / o
C19# 2,7864 / 2,7861 / 0,011 / (o)
C20# ZATALS[S / 2,7801 / 0,000 / (o)

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

& L- s V- # D- A R- BER: F - lEek; 0- it oL R, B, ol
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Appendix 5
fi& 5

Test Items External short circuit
Mz H VAN YA i
11 Test procedure
’ WAL B
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This
period of time depends on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4°C shall be subjected to one short circuit condition with a
total external resistance of less than 0,1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external
case temperature has returned to 57+4°C, or in the case of the large batteries, has
decreased by half of the maximum temperature increase observed during the test and
remains below that value.
ARy LS B R ML TR P 20 T AR IR, AN iR RIS B 57+4°C, MBAMRIREE, XE
T ) B - PO B R L ) RO R BE o I A PP At AT T o o T RIS DI Aiki 2 AN AT AT 1R B O'G I [ 2
NHUEFNEL R D 6 /N K HLES AR Hajth 52 20 12 AN/N I 5 fi e i B H it 7E 574 °C
&2 BANEANT 0,1 Q KRR .
IX R TR 0 N A FEL RS F Yt AR ST B KR 22 57 +4°C R /D RFSE 1 /b 50T K L,
T4 TR a el B2, DR ] AL TR T iAo L R Bl i B 24 %2 /b 3 3A
S i B
1.2 Sample status
’ RS
The conditions of primary cells of sample No. C1# to C10# are in un-discharged state.
Cl#%E C1O#ERIBHUIRES o
The conditions of primary cells of sample No. C11# to C20# are in fully discharged state.
Cl1#% C20#4E 58 & UHUIRA -
13 Be‘sult
MRS R
Max. External Max. External
Sample No. Temperature Test result Sample No. Temperature Test result
TR Ao it 2 ThT i e L 2 NSRS FE it 2 A5 it 2 T e e i PR 45 R
) Ly
C1# 65,7 (0] C11# 59,2 (0]
C2# 62,3 (0] C12# 58,7 (0]
C3# 66,4 (0] C13# 58,6 (0]
Ca# 63,9 (0] C14# 59,4 o
C5# 63,2 (0] C15# 59,6 (0]
Co# 64,3 (0] C16# 60,8 (0]
C7# 65,5 (0] C17# 60,2 (0]
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Ce# 67,9 (0] C18# 59,6 o
Co# 66,4 (0] C19# 59,7 (0]
C10# 65,2 o C20# 58,2 (o)

Note: D-Disassembly, R-Rupture, F-Fire, O-no disassembly, no rupture, no fire.

¥ D R R- B F - ik O- ToffE. o, oK.
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Appendix 6
b 6
Test Items Crush
T H P
11 Test procedure
’ WP B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
P e U5 2 S R LSS A P A T A5 s o 35 SR AE 28 — N i LAY 1, Bem/s [R5 R 1R 1 0617,
HE T =g —is8) A ik
(a) AERIJik3] 13kN£0, 78kN;
(b)  FELIHLAES L LR B 42 /D 2] 100mV
(c)  HaLyth b 5 B R e ) LU AR T 2 2> 50%.
— HR B KR ), MR 100 mV 8 it AR TRk 50%, Hs ) NAZERR .
1.2 Sample status
The conditions of primary cells of sample No. C21# to C25# are in un-discharged state.
C21#% C2B#IEARTIHVIRAS o
The conditions of primary cells of sample No. C26# to C30# are in fully discharged state.
C26# 25 C3087E 58 B HIIRE -
13 Be‘sult
WG R
Max. External Max. External Test
Sample No. Temperature Test result Sample No. Temperature
BERGRS | PESREBEIRE | R R B FRRTRRE | oo,
h : Mk g5 R
(‘C) (e
C21# 24,2 (0] C26# 24.9 o
C22# 24,6 (0] C27# 25,2 o
C23# 24,6 o C28# 24.8 (0]
C24# 25,0 o C29# 252 o
C25# 247 (0] C30# 25,3 0]

Note: D-Disassembly, F-Fire, O- no disassembly, no fire.

¥E: D- fi#ih; F - ks 0ok, ol K.
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Appendix 7
fiE 7
Test Items Forced discharge
T H i ol T8 H
11 Test procedure
’ WP B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C, power supply at an initial current equal to the maximum discharge current
specified by the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity
divided by the initial test current(in ampere).
£ 20 5°CIFAETIRIE T, F A IERAE 12V 10 B f R Lo EAT SR 8O, I L s e
PR FE A LR L R ) 5 SR RO FELARL, TR I ) R BUE A R AT AR HL U
12 Sample status
; RS
The conditions of primary cells of sample No. C31# to C40# are in fully discharged state.
C31#% C408/E 58 BT HIRAS .
13 Be‘sult
WAL R
Voltage Before test Voltage Before test
Sample No. AN Test result | Sample No. S e Test result
. ¥ W H T i HL v DA H I 2% R 34
Py | PP Mg | ham | T R 2k
C31# 2,772 (0] / / /
C32# 2,759 0] / / /
C33# 2,582 (0] / / /
C34# 2,615 o / / /
C35# 2,633 o / / /
C36# 2,643 o / / /
C37# 27712 (0] / / /
C38# 2,619 o / / f
C39# 2,440 o / / /
C40# 2,576 (0] / / /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- fi#E; F - ks Ok kK.
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A== AT
Important

1. AR oA DU B AG I T 55, g e el
The test report is invalid without the special seal for testing and Paging seal of Guangzhou
MCM Certification and Testing Co., Ltd.
2. RIS F R, A3 ER B AR & o
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.
3. AHRA TCHEEN . T A A RATIN 2544 TE 3K
The test report is invalid without the signatures of Approver, Checker and Tester.
4. AREIRSTCRL
The test report is invalid if altered.
5. XTI A A i, N TR 2 FE A TR A R A AL S
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.
6. A3 LLE S NS
Throughout this report a comma is used as the decimal separator.
7 ARG SR RAE 51 57

The test report is valid for the tested samples only.

R EAAL: )M ARAG I B AT B2+

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

i bk PEOTMHFREXTEE =813 52—

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

F, 1%: 0086-20-34777662
0086-20-34777663 Email: markmiao@mcmtek.com

f&  H: 0086-20-34777665-609 Web: Http://www.mcmtek.com




